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Table 1 Some properties of cladding K, 8 and 8 for Monju.

K S: S
Heat /. 10308 Heat /% 380884 Heat sk 380700
Mill sheet Mill sheet Mill sheet
A48-74-9 | MS-RD-0003 | 4MS-RD-0003
Iot # (Cladding /4 ) Lot 1 (3101~3350) Lot 2(3224~3342) |Lot 1(3001~3223)
Solution treatment 1020CX2min 1020Cx2min
Cold work 18% 20% 21%
Ladle Check | Ladle Check Ladle Check
¢ (0035 ) 0043 0048 0045 0044 | 0052 0050
~0.064 0.045 0.051 0.046 0043 | 0053 0.047
_ 0.65 067 051 051 052 050
8i(=075)
066 0.67 051 0.5 2 050 0.51
164 166 175 182 179 1.86
Mn (1.50~2.00)
167 165 175 1.82 179 1.84
0010 0011 0022 0021 | 0021 0.022
| B (=003) 0011 | 0011 | 0022 | 0022 | 0022 | 0022
% 0.005 0.005 0005 0.006 | 0008 0.008
ot =002
B s ( ) 0.005 0005 0006 0006 | 0009 0008
S 13.69 13.90 12.86 1304 | 1281 . | 1282
° Ni (1200~1400)
- 1381 1387 1293 1296 | 1280 1279
s 1750 1744 16.80 1690 1720 16.75
S Cr(1600~1800)
E 1744 1748 1680 1705 | 1705 16.75
° 227 230 2.44 251 | 250 250
- 200~3.00
s | MoC 300) 1 528 225 246 252 | 250 2.52
E 004 0.0 4 0.02 001 | 001 0.01
=
g | Co(=010) 0.04 0.04 0.02 001 | 001 0.0 1
00003 | 00003 | 00001 00001} 00001 | 00001
<0.000
B (=0.0008) 00003 | 0p003 | 00001 00001 | 00001 | 00001
0.005 00071 | 00070 00076 | 00102 | 00118
N (=0010) :
0006 00070 | 00072 0.0076 | 00105 | 00118
B o (g4 (=75) | 8.6|85.7| 85.5| 8.0| 83.1 82.0| 81.9| 81.8| 82.9| 81.6| &.4 | 84.7
‘{; 5*0““ 70, Ke/md) (260) || 6.3 |76.0]73.3 [72.7| 71.1| 71.6| 71.0| 72.0) 68. 0) 71.2) 72.2 .7
g, | temp,
o e (%) (=100 |16 |19 [18 [18 |20 |22 |22 |24 |2 |21 |21 |20
[=H
o o, (Kg/nf) (=40) | 48.0(47.748.2|48.1| 45.0| 45.5| 45.6 | 45.8] 46.5 | 48.0 47.4 | 471.7
g 650C|oy.» Kgad) (=30) || 45.8 |45.3]46. |45.8] 30.8|41.0| 40.6 | 40.2| 41.3 |41.2| 42.4 141.4
e e (%) (=7) 2 |14 (13 114 |5 |2 |21 {22 |18 [16 |13 |D
Burst P, (Kgeh) (=1000) | 1480 | 1460 | 1460 | 1470 | 1460 | 1470} 1470 | 1430} 1480 | 1510 | 1520 | 1530
Properties | P (§/cd) (=900) | 1330 {1320 | 1320 | 1320 } 1355 | 1370 | 1380 | 1340| 1390 | 1400 1420 {1440
GQraip size (=60) 95 | 95 7.5 . 7.5
Hardness (HV) 270 | 268 271 | 261 2761 273




Table 2 Some properties of cladding K,S: and Sz for Joyo Mk-1I.

K S: Se
% L0308 /% 380885 % 380705
# S-74-5 #4JS-RD-0002| /% JS-RD-0001
Lot 4 (cladding )| Lot 1 (0001~0250) Lot 3 (0431~0750) | Lot 1 (0001~0264)
Solution Treatment 1020CX2min 1020CX2min
Cold work 17 @ 20.0~21.0 % 21.0~21.2%
Ladle Check Ladle Check T.adle Check
0.0 004 0.05 0049 0.048 | 0052 0.053
C: (%9328 064) '
005 0.05 0054 | 0049 | 0051 0.051
0.65 0.7 0 052 051 050 053
8i(=075) 0.66 070 052 050 051 055 3
i (150 ) 164 167 1.73 151 1.84 178
~2.00 167 163 1.73 153 183 177
0010 | 0011 | 0022 | o020 {0021 0022
s |F (=0.03) 0011 | o011 | 0022 0.020 |o0021 0.021
S 0005 | 0005 | 0007 0009 | 0007 0.007
: 8 (=002) 0005 | 0005 | 0007 | 0009 | 0007 0.008
.E’ | 20 13.69 1366 | 1282 1290 | 1288 1292
= | Nid 21100 1381 | 1371 | 1284 | 12094 |1292 | 1292
2 1750 | 1754 | 1685 | 1705 |1750 | 1720
g Cr(lslsoo) -
o 17.44 | 1746 | 1675 1700 | 1710 17.10
3 000 227 226 | 242 2.50 250 248
= o(*L300) | 228 027 | 242 2.56 2,50 250
o 0.04 004 002 0.01 001 0.01
- Co (=0.10) 0.0 4 0.04 002 001 001 0.01
00003 | 00002 | 00001 00001 | 00001 | 00001
B (<0.0005)
00003 | 00003 | 00001 | o0000L | 00001 | 00001
N (20.010) 0005 00075 | 00072 | 00090 | 00100 00128
0006 00071 | 00074 | op086 |o0p104 | 00128
., 0. (Kg/nd)(=75)|&2 5| 81.5 |81.7] 82.8 | 82.0( &2.6 815 8.2 |85.7| 8.4 84.8| 81.0
B | poan|702 (K¢/sd) (=60 7.0 | 71.2 |71.3| 73.0| 69.8| 70.3} 69.2| 1.4 |%.2| B.7| 0.7 697
E temp| T (%) (=10)|2 |24 |22 Pz |16 |19 {18 |20 |17 |17 |19 |0
a o (K@) (=40)|48.647.4 |54.0| 5.9 47.3| 48.6] 49.7 | 49.9 |49.5| 49.6] 50.4) %0.2
é 650°C |og , (K@% ) (=30)|30.1 | 418 [44.6] 45.7| 42.6|43.3) 42.9|43.3 | 4.2 49| 55| 43.3
& e % (2r) |19 |1z |4 |13 |17 |15 |15 |13 |15 |17 |16 |M4
Burst B, (gai) (=1000) 1210 | 1220 {1220 | 1220 | 1450 | 1470| 1420 | 1420 |1490 | 1480} 1520 | 1480
propertits P (Kgéd) (=700) | 1050 | 1060 |1060 | 1050 | 1360 | 1370| 1340 | 1340 {1400 | 1400| 1430 | 1400
Grain size(=6.0) 8.5 95 70 75 75 75
Hardness (HV) 265 255 268 268 290 284

ﬁg_
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Table 3 Microstructure, grain size and hardness of Monju Claddings.
Grainsize Hardness ( Hv, 500 # )
micrograph ( Longitudinal } ( ASTMA)
x400 A “/ ILongitudinal | Transverse
Tube K 9.5 269 283
Tube 8, 7.0 281 273
Tube S 7.0 287 281
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Table 4 Tensile properties of cladding K. S, and 8, for Monju.
Cladding KOBE (X) SUMITOMO (S, ) SUMITOMO (8;)
Temperature Specimen|Tensile |02%proof |Elongation|Specimen |Tens i le |02%proof |Rlongation |[Specimen [Temi le 02%proof | Elongation
No. Strength [ strength Strength | stress Strength |Strength
(c) (Kg/ni) (Kgmd) | (%) No. (Kg/nd) |(Kg/md) | (5%) No. (Kg/nit) (kg mi) (%)
Room K3101 85.6 76.3 16 83224 8§3.1 711 24 83001 32.9 6 8.0 22
temp, ~K3350 85.5 73.3 18 ~33342 81.9 71.0 22 ~83223 84.6 71.2 21
400 K3119-1 67.9 60.3 6.2 83250-1 64.4 5 6.8 4.1 S3007-4 6 8.1 59.1 3.0
500 K3111-1 64.5 56.8 5.2 83239-1 61.8 55.7 6.2 S33007-6 65.3 55.0 4.0
600 K3120-1 56.8 50.3 6.2 S83258-1 55.6 50.3 8.2 S3008-2 57.6 4 8.6 8.0
K3101 48.0 45.8 14 83224 4 5.0 39.8 25 33001 4 6.5 41.3 18
559 ~K3350 48.2 46.1 13 ~83342 45.6 4 0.6 21 ~83223 4 8.0 41.2 16
700 K3106-1| 425 32.5 21.2 S3240-1 42.3 33.0 175 S3008-4 39.9 31.6 16.0
750 K3124-1 351 26.8 27.0 83205-1 3356 24.5 2 5.0 S83007-2 34.3 271 26.0
300 K3101-1 270 117.6 31.2 S3254-1 27.8 20.5 26.0 83008-1 26.7 17.0 4 2.5




Table 5 Microstruecture, grain size and hardness of Joyo Mk-1 ciladdings.

Grainsize Hardness ( Hv:;500# )
Micrograph ( Longitudi}?zég (ASTMAZ)
Longitudinal Transverse
Tube K 9.5 285 282
Tube S; 7.0 270 281
Tube 82 7.0 287 281
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Table 6 Tensile properties of cladding K, 8 and 8. for JOYOMkKk—I.
%:?cdé?g KOBE (K) SUMITOMO (S: ) SUMITOMO (8z)
Tanperature| Specimen | Tensile |02%proof { Elongation | Specimen | Tensile | 02%proof] Elongatian |Specimen [Tensile |0.2%proof| Elongation
strength | strength strength| giress strength [strength
(C) No. (Kg/nt) | (Kg/ad) | (%) No. (Kg/nd) | (kg n3) | (% No. (Kg/nd) | (Kg/ i) (%)
Room Kooo1 82.5 7 3.0 24 S0431 825 69.8 19 S0001 85.7 76.2 17
temp ~K0250 81.7 71.3 22 ~80750 8 1.5 6 9.2 18 ~80264 854 75.7 17
K0o02-11 S0576-11 66.9 57.3 3.4 S0014-2 70.2 590.8 6.8
100 S0583-11 6 7.2 57.0 4.4
Ko031-11 61.7 54.2 7.2 S0476-11 S0017-2 6 5.2 57.2 6.2
200 K0104-11 622 5 6.0 6.4
600 K0034-11 54.0 4 7.0 8.0 S0483-11 54.9 kg 5.4 80019-2 56.8 491 7.4
KOO0 1 4 8.6 391 19 50431 47.3 42.6 17 S0001 4 9.5 442 15
o0 ~K0250 54.0 44.6 14 ~80750 49.9 429 15 ~80264 4 9.6 449 17
700 K0038-11 40.4 321 17.6 S0495-11 40.1 32.1 124 S0016-2 4 0.8 34.6 1 7.6
750 KOO70-11 314 244 25.0 S0529-11 324 25.8 18.6 S50013-2 329 26.5 380
800 K0079-11 254 19.5 236 S0564-11 270 20.9 202 S0018-2 274 209 4 1.0




Table7 Creep and creep

rupture test ¢

onditions.

Internal pressure ereep rupture tests
Monju cladding Joyo Mk—l cladding
Temperature | Pressure Temperature| Pressure
(C) ( Rupture-time ) () (Rupture-time)
— creep rupture : 3~4 levels 600 creep rupture:3~4
levels
650 650
| maximum:3000h
700 maximum:3000h 700
750 750
800 } maximum :1000h 800 } maximum:31000 h
Unjiaxial tension creep tests
Mopnju cladding Joyo Mk—I c¢ladding
Temperature Stress Temperature Stress
(C) (T)
700 4 levels 650 4 levels




Table 8 Results of creep rupture tests under
for Monju cladding K.

internal pressure

Temperature | Pressure |Hoop stress Time to| Number of Institute
(C) (kg cd) (kg /mh) rupture| Specimen b
( hour )
400 2 6.9 740 | K3119—-3 | PNC
320 21.5 2005 | K3105—4
650 280 188 4950 | K3106—4
NRIM
240 16.1 7822 | K3104—4
190 128 11,3722 | K3124-3
2590 1 6.8 1017 | K3101—2
210 141 1661 | K3106—3
180 izl 3780 | K3101-5
PNC
180 121 2313 K3120—4
700 -
150 10.1 4195 | K3120—5
120 8.1 6108 | K3120—3
90 6.0 1,4385 | K3124-—-2
70 4.7 25888 | K3106—2
180 121 3841 K3119-—2
120 8.1 1368 | K3104—2
750 90 6.0 3170 | K3111—2 | HITACHI
50 3.4 9045 | K3105-—3
35 2.4 3,3544 | K3101—4
75 5.0 955} K3124—5
50 3.4 4947 [ K3119-5
800 NRIM
45 3.0 6132 | K3105-5
40 2.7 4998] K3106—>




Table @ Results of creep rupture tests under internal pressure
for Monju cladding Si1.

Temp?rature Pressure | Hoop stress | Time to Number of Institute
(C) (kg/ch) (kg/mh) rupture specimen
( hour)
3640 242 1573 5$53239—2 | NRIM
350 2 3.5 269.1 S3242—-2 | PNC
650 320 21.5 5287 $3239-3
280 18.8 1,1 95.7 $53250—4 |INRIM
210 14.1 4,359.9 §3255-3
280 18.8 1523 S3258-3
2590 16.8 254.1 S3261-2
230 15.5 1215% §3240-3
210 141 75 4.6 S3242-3
700 PNC
210 14.1 851.1 §$3255-—5
180 121 211838 83250-—-2
180 121 1,40 9.8 S53250—5
150 10.1 27995 53255—4
1890 121 126.1 53261—4
150 101 i928 S$3242—4
750 120 81 6120 $3240-5 HITACHI
90 6.0 1,117.6 | $3242-5
60 4.0 3,834.6 532542
75 5.0 190.0 83211-3
60 4.0 404.3 53239-5
NRIM
800 40 2.7 1,13 1.6 532582

*k Ruptured on weld




Table 10 Results of creep rupture tests under internal pressure
for Monju cladding S:.

Temperature } Pressure | Hoop stress | Time to | Number of Tnstitute
(T) (kg ch) (kg /mh) rupture | specinen
(hour)
650 350 23.5 386.4 S3014—4 BNC
700 230 155 5175 53014—1 PNC
200 134 60 530191
160 10.8 304 S3014-—-3
750 KOBE
100 6.7 1,066 S3019—4
70 4.7 1,720 S3014-—2
130 8.7 70.5 S3018-—3
100 6.7 1348 S3018—4
800 990 6.0 3542 S3018—1 PNC
50 3.4 8938 |S83019~3
50 3.4 1,78 0,8 S53022—-1




Tablel1l Results of creep rupture fests under internal Pressure
for Joyo Mk—1I cladding K.
Temperature | Pressure | Hoop stress Timi to Numbt‘er of Institute
c)H Chasci) Chg,md) :Ezu?;:e gpecimen
480 353 1570 K0194—4
450 33.2 1292 K0205-2
420 309 17 2.0 Kgll7-3
600 400 29.4 326.9 K0227—4 PNC
380 2 8.0 167.0%|Ko194—3
370 27.2 1,25 2.0 Kpl21-—-1
320 235 2,96 7.7 K0129—4
380 28.0 121 Ko205—4 |KOBE
360 26.5 9 3.0 K0117—4 PNC
330 24.3 151 K0121—-4
650
260 191 470 K0o208-3
210 154 803 K0o205~3 KOBE
1656 121 2126 K0oi29-3
300 221 215 Ko247-3 SUMI TOMOQ
230 16.9 927 Kol11l7-2 PNC
700 130 9.6 2817 Kol117—-1
50 6.6 976.4 K0194-—-2 SUMITOMOQ
65 4.8 1,94 3.6 K0129-2
160 11.8 55 K0o208-—2
130 9.6 97 K0121—-2
750 990 6.6 210 K0205-—1 KOBE
60 . 4.4 501 Ko227-1
45 3.3 2120 K0197—4
80 5.9 1025 K0197—1
60 4.4 3247 K0121-3
800 60 4.4 2586.5 K0197-3 ENC
50 3.7 57173 K0o247—2
35 2.6 41211 K0208—1

*k Ruptured on weld.
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Table 12 Results of creep rupture tests under intermal pressure

for Joyo Mk—1I

cladding Si.

Temp::zrature Pressure | Hoop stress | Time to Number of Imstitute
(C) (kg ch) (kg mh) rupture specimen
(hour)
500 368 1277 S0609—-2
450 33.2 40 3.2 S0664—2
430 3 1.6 7767 S0701-3
600 430 31.6 1,20 3.3 S0617—4 PNC
400 29.4 8132 S0736—4
400 29.4 1,26 0.0 S0633~1
370 272 273173 Sp705—2
380 28.0 105 S30736—2 KOBE
350 2 5.7 1912 S0617-—-2 PNC
650 330 24.3 220 507014
260 19.1 1,540 S50736—-3 KOBE
200 14.7 4,012 Sp742-2
300 221 485 | B0730—3 SUMITOMO
230 16.9 2727 | S0701—-2 PNC
200 1 4.7 3693 S50705-2 SUMITOMO
700 160 11.8 1,4 43.2 S0705—3 PNC
130 9.6 1,15 6.0 S0742—4 SUMITOMO
g0 6.6 3,311.0 S0617~—1 o
160 118 150 S0742—1
750 130 9.6 264 S0730—2
100 7.4 1,002 S0664—4 ROBE
70 5.1 1,840 S0742-3
130 9.6 6 1.8 50705—4
80 5.9 2995 S0730—4
800 50 3.7 700.0 Sd609~1 PNC
50 3.7 6378 S0705—1
50 3.7 7948 S80736—1




Tablel3 Results of creep rupture tests under

for Joyo Mk—1

cladding Sz .

internal pressure

Temperature |Pressure Hoop stress | Time to Number of Institute
(C) (kg ch) (kg ) rupture | specimen stith
{hour)
650 320 2 3.5 328.0 S0026—1 PNC
300 22.0 588 1500291 SUMITOMO
210 154 601.8 5p014-—1 PNC
700 200 14.7 4512 S0107-—1
130 9.6 12310 S0026—2 SUMI TOMO
90 6.6 34790 S0117-—3
200 14.7 40 8p129-—-1
160 118 190 S0146—1
750 KOBE
100 7.4 898 Sp107-2
70 5.1 1630 501171
150 110 385 S0151—1
100 7.4 19638 S0117-2
80 5.9 6728 S0146-—1
800 PNC
80 59 3480 Spli4-—2
50 3.7 8923 S0026—3
50 3.7 7000 S0151—2
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Tablel4 Results of creep tests under uniaxial tension for
Monju claddings.

Cladding| Temperature [Stress|{Minimum Number of Imstitut Time to
maker (C) (k¢/md)| creep ratel specimen ¢ rupture
(%/h) (h)
120 | 93x10°°|K3106—12|KOBE 226.5
7.0 Lix107°|K3104a—12] # 86 0.0
—a discontinued
7.0 9.90X10 K3121—-12I|NRIM
K 7000 (540)
-3 discontinued
7.0 1.20X1 0 K3120—12 ”
(824)
4.0 3.6X10 “|K3105—12|KOBE 356 2.0
- discontinued
2.0 1.O0X10 K3111—12 #
(2636.0)
12.0 1.6X107%|S3250—12|KOBE 8355
- discontinued
7.0 4.83X10 S3240—12 ”
S, 700C (2668.0)
—a discontinued
4.0 1.4X190 S53242—12 ”
(32110)
—a discontinued
2.0 LOX10 53239-12 ”
{(2814.0)




Table15 Results of creep tests under uniaxial temnsion
for Joyo Mk—1 claddings.
Cladding|Temperature Stress| Minimum Number of .
k . Institute
maker (C) (kg/mh) ereeprate specimen
(%/h)
120 |56 x10™*|Ko129—9 | SUMITOMO discontinued
(10100
7.0 16.2 x10" % |K0197~9 Y discontinued
(1010.0)
70 |1.aax107*|K0121-9-1 |NRIM .dlscontlnued
(1007.)
K 650 . -
40 174 x10°%|Ko194-9 | SUMITOMO discontinued
(1010.0)
-8 discontinued
3.63|4.83x107° |K0117—9—1~1| NRIM _
(1271)
20 3.6 X10 °|K0117—9 SUMI TOMO discontinued
L (1010.0)
-4 ' discontinued
120 |19 x107*|S0701-9 |SUMITOMO
(10100}
7.0 151 X107 °|{S0664—9 ” discontinued
(1010.0)
Si1 650 - .
40 |41 x107°|S0617-9 ” discontinued
(1010.0)
70 |35 x107%|80705-9 ” discontinued
(1010.0)




Tablel1l 6 REstimated values

creep program.

of stress obtained by first to fifth

(a} Rupture in L0OOD (b) Rupture in 3,000h
1,000h | 1 st|2nd|3rdj4th|5th 3,000h |1st |2nd|3rd|4th|5th
_|K| 386|344(390]|455][40.0 |k |347 318351 |322]|287
550C 550C
S 31.9]285(333[3721413 slz283i255|282[267|348
_|K)]291(271|280]|248|226 _|K|256 1244|246 |17.2]|1589
600C 600C
S| 246[223({220{209(287 sl210 (172|177 147|234
© K| 210|178 [101]136]|127 _lgi179 (168|163 92| 88
6500 ST 178162 |135]118[191 65001 G143 [131]105| 81150
7003 K|143}120(120| 74| 72 700C K|11.5| 86| 961 49| 49
000 ST 110 |105| 74| 67]|119 0CrsT o1 | 75| 51| 45| 88
(¢) Rupture in 6,000h (d Rupture in 10,000h
6000h |1st|2nd|3rd|4th|5th| [10000h |15t |2nd|3rd|4th 5th
_|x|323[302(327}259)|234 550G K1307(290(311[221|200
5500 g]261{237]{25321.7|311 sl24s|223|2331126]|286
60 0% K|l235|227 (227137128 o K|220{214]21.2[115]{10.9
00C g7 788 [17.3|1567|118]|205 600C 5773 150|141 |100]185
t Kl160l148|146| 7.2{ 7.0 5 0% K|147)134]134| 60| 59
650U ST 25 112 87| 64127 6500 11| 98| 76| 54112
_|g| 98| 66| 82| 38| 38 700 K| 86| 54| 72| 32 32
700C sl 77| 59| 387 35| 70 0 8| 68| 50| 30| 29| 60
(¢) Rupture in 15000h (f) Rupture in 20,000h
15000h|1st |2nd|3rd|4th|5th| [20000h|1st|2nd|3rd|4th|5th
K|l294|281[298|194|178 Kl2s5(274|289178|16.3
5507 550C .
s|lzs32|212|218|164| 267 91223[205{207|150(25.4
00T K|{2081204(202|1017 95 ot K|l200l196[194] 92} 87
6000 TsTy161]148[130| 88170 60 sl1s3|141|122] 80]16.0
_|k|is7|122|125| 52| 51 o Kl130|114]|11.9]| 47| 4.7
5
650C 57701 | 88| 67| 47|101 6500 sT o5 81| 61| 43| 93
|| 77 47| 64| 27| 28 1000 k| 70| 43| 59| 24| 25
700C reT 62| 44| 23| 25| 51 000 T 58l 40| 17] 23| 46
(g} Rupture in 30,000h
30,000h|1st|2nd|3rd|4th|5th
Kl2721265[27.7]156|144
550C
gl211]194]193|133]|2386
Kli189|186|184| 80| 77
600T
gl141l130]111| 71}147
12110211 4.1 )
650C K 0.2 110 4.1
s| 86| 71| 54| 37| 83
' 6. 3. 5. 2.1 )
700C K 0 8 0 2.2
sl 53] 35| - —_ 3.8




Table 17 Conditions of claddings in Joyo and Mon ju.

Fluence Temperature(DC) core residence time
(E>01Me v ) hot spot Time
Cn/ch) nominal days » | eyele (
ns nominal |over power| cycle hr)
. 1.9x1 0% 500.4 54 1.5 3 3,240
50 — 45
(3.5%x1 0% | (Internal)(Internal) (5) (5400)
. v 558 620 638 6,480
°| 75M| 69X10% | 45 | 6(+3)
- (ecenter) |(center) {center) (9,720)
-
v 603 650 673
Mk—I| 85x10 45 7 7,560
(center) |(center) | (center)
: 670 .
First|17.0x1 0% ~620 ~ 123 | 4 11,808
i . (center)
=
= v ' 675
Final|26.0X1({ ~620 - 148 5] 17,760
(center)
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